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AeroCut Prime/One/Velocity Optional unit PARTS LIST

v bk

A) X Perforation unit / X/8\—2#+2

X Perforation unit 1 / X/N\—2J#21=w k 1

1




AeroCut Prime/One/Velocity Optional unit PARTS LIST

1

X Perforation unit 1 / X/8—2J#4a21=w k 1

No. | Parts name mf Parts No. Qty | Remarks Rec
61-061 x1
1 | Perforator blade ASSY | /8\—2 + H#f 61-061+ 1 80-416 1
7703-0503 x1
7703-0507 x1
2 | Perfo. blade slider IN—=—TFHARZAH 1703-0506 1
3 | Perfo. blade holder IN=TAARILE 7703-0509 1
4 | Perfo. blade slider IN—=—TFHARZAH 1703-0502 1
g | oXaEon sooket head | MR AL - 08-229 1| wxe
cap screw
6 | Countersunk head screw | M/ha C 02-015 2 M4x12
7 | Label IR 1
8 | Plain washer TEE 09-433 2 | M4x13x1
9 | Shaft v T b+ 7703-0501 1
10 | Timing belt bracket BAIUIRL LR 83-355 1
15 fexagon socket head RANGERIL ~ 08-229 14 | M4x8
cap screw
16 fexagon socket head RANGERIL - 08-231 10 | M4x12
cap screw
17 | Sems screw T LZARL 05-996 2 | M4x8+SW+W
21 | Frame JL—L 7703-0511 1
22 | Frame JL—L 7703-0512 2
23 | Timing belt BALZTUTRIL B 82-545 1 L1014
24 | Shaft v T bk 7703-0518 4
25 | Pulley T—1 51-598 2
26 | Plain washer TEE 09-427 2 | M8x18x1.6
27 | Leg il 7703-0514 1
28 | Leg il 7703-0515 1
29 | Spacer AN—H 7703-0516 2
31 Sensor (Emitter) oY () 72-389 1
Sems screw T LZARL 05-885 1 M3x10+SW
2 Sensor (Detector) oY (F3H) 72-387 1 4pin
Sems screw L AL 05-885 1 M3x10+SW
33 | Knob /7 60-629 2




AeroCut Prime/One/Velocity Optional unit PARTS LIST

Hexagon socket head

RATSTFERIL E 08-229 2 M4x8
cap screw
34 | Hexagon head screw RARIL + 07-259 2 M6x20
35 | Hexagon nut NAFTY 09-056 2 M6
36 | Frame JL—L 7703-0545 1
37 | Frame JL—L 7703-0544 1
38 | Motor stay E—RRAT— 7703-0546 1
Motor -4 72-823 1
Hexagon socket head .
39 RANSTFERIL F 08-229 4 M4x8
cap screw
Spring lock washer [T Es 09-385 4 M4
Pul ley 7J—1 80-644 1
40 | Hexagon socket set
NAFTEIEDHRLE 08-357 2 M4x6
screw
41 | Label IR 74-371 1
42 | Stay AT— 7703-0547 1
Hexagon socket head .
45 RANSTFERILE 08-235 1 M4x25
cap screw
46 | Plain washer TEE 09-433 4 M4x13x1
47 | Spacer AR—H 13-927 2 MAx12
48 | Ball bearing R—ILRF7 Y5 80-416 4
50 | Spacer AR—H 73-974 2 M4x8
Hexagon socket head .
51 RANSTFERILF 08-222 1 M4x30
cap screw
52 | Hexagon nut NATFTY bk 09-054 1 M4




AeroCut Prime/One/Velocity Optional unit PARTS LIST

2 X Perforation unit 2 / X/N\—DJ#xa1=w k 2




AeroCut Prime/One/Velocity Optional unit PARTS LIST

2 X Perforation unit 2 / X/N\—2J#x1=w k 2

No. | Parts name mf Parts No. Qty | Remarks Rec
1 | Truss head screw S RML 03-114 10 | M4x8 BK
2 | Sems screw L AL 05-996 5 M4 x8+SW+W
3 | Truss head screw SRR LC 02-839 2 | M4x8 Cr
4 | Truss head screw FSRMRLC 02-837 6 | M4xb
5 | Plain washer TEE 09-466 6 | M4x10x1.5
11 | Crease upper unit J)—RE#a=—wv + 1 = _
Parts list

12 | Label IR 14-374 1
5 Cover Hhi— 7703-0526 1

Truss head screw SRR LC 03-114 4 | M4x8 BK
16 | Frame JL—L4 7703-0529 1
17 | Frame JL—L 7703-0530 1
18 | Cover stay HIN—RF— 7703-0519 1
19 | Cover $18— 7703-7525 1
20 | Bush Tyia 73-425 1
21 | Cover F18— 54-934 1
22 | Blade receiver Az 1703-0531 1




AeroCut Prime/One/Velocity Optional unit PARTS LIST

B) Y Jump perforation unit / YV v TIN—TJA421=w |k

3 Y Jump perforation head / Y ¥ > T/I8—T Ay K




AeroCut Prime/One/Velocity Optional unit PARTS LIST

3 Y Jump perforation head / Y x> FTiIki—TFAw K

Qty/
No. | Parts name AT Parts No. Remarks Rec
Head
Hexagon socket .
1 AT EMAIL 08-493 6 M4x8
countersunk head screw
2 | Frame JL—L 7703-0403 1
3 | Frame JL—LA 7703-0404 1
4 | Frame JL—LA 7703-0405 1
5 | Solenoid JyL/ A K 7703-1068 1
6 | Hexagon low nut NABETFY b+ 09-025 1 M6
7 | Plunger TS50 7703-0409 1
8 | Plain washer EEE 09-427 1 M8x18x1. 6
9 |Retaining ring-E E iz 1k Him 65-412 1 #7
) M6x13x1
11 | Plain washer TESE 09-731 1 _
Plastic
12 | Plain washer EEE 09-426 1 M6x13x1
13 | Retaining ring-E E iz IE &R 65-410 1 #5
14 | Spring lock washer (ks 09-385 2 M4
15 | Hexagon nut NAFTY 09-054 2 M4
21 | Perfo. arm IN—T+T7—LA 7703-0406 1
22 | Blade holder IN—DFFARILE 7703-0410 1
23 | Gountersunk head screw | M/Ma L 02-044 1 M5x8
61-061 x1
80-416 x1
24 | Perforator blade ASSY | /18— 7+ H# 61-061+ 1
7703-0503 x1
7703-0507 x1
25 | Hexagon head screw NARIL b 06-471 1 M5x8+W
31 | Bush Jyia 80-002 2
32 | Shaft vk 7703-0408 1
33 | Spring Eeel 60-143 1
_ M8x14x0. 8
34 | Plain washer TESE 73-932 1 _
Plastic
35 | Retaining ring-E E iz IE &R 65-412 1 #7
41 | Hexagon head screw RARIL 07-568 1 M6x85
) M6x13x1
42 | Plain washer TEE 09-731 1 _
Plastic
43 | Knob yav) 80-137 1
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

44 | Hexagon nut NAETFTY R 09-056 M6

45 | Spring lock washer (ks 09-387 M6

46 | Knob ) 13-926

47 | Label NI 14-376
80-136x1

48 | Lever L— 80-136+180 507180«
09-387x1
09-056x1

49 | Guide arrow ti=Fay 7703-0412

50 | Sems screw LR L 05-996 M4x8+SW+W
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

4 Y Jump perforation unit 1 /Y2 TiIxi—TJrxa1=w k 1
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

4 Y Jump perforation unit 1 /Y v TI—2DJ42=y + 1

Qty/
No. | Parts name AT Parts No. Remarks Rec
Head
1 | Truss head screw S RIRLC 02-839 9 M4x8 Cr
Hexagon socket head .
2 NAENRFERIL 08-229 2 M4x8
cap screw
Hexagon socket .
3 NANRMFEIMAIL + 08-493 4 M4x8
countersunk head screw
4 | Retaining ring-E E fiz1k Him 65-412 3 #1
) M8x14x0. 8
5 |[Plain washer TEE 73-932 1 _
Plastic
Handle N2 ERIL 7703-0442 1
Hexagon socket head ‘
RANSTFERILF 08-244 2 M5x14
11 | cap screw
Spring lock washer [T Es 09-386 2 M5
Plain washer O 09-425 2 M5x12x0. 8
74-378 1 mm
12 | Scale BEY .
74-379 1 inch
13 | Cover HIN— 7703-0447 1
14 | Bracket £8 7703-0445 1
15 | Rubber JLP— b 55-008 1
16 | Wire duct BRI b 7703-0446 1
21 | Bracket +8 7703-0415 1
22 | Bracket +8 7703-0416 1
23 | Frame JL—A 7703-0466 1
24 | Frame JL—LA 7703-0467 1
25 | Lower shaft TEH 7711-0451 1
Frame JL—L 7703-0419 1
26 | Hexagon socket head .
RATNSTFERIL E 08-229 2 M4x8
cap screw
97 Frame JL—L 7703-0472 1
Sems screw tLRARL 05-996 4 M4 x8+SW+W
28 | Anti-static brush MEISS 72-871 1
31 | Ball bearing R—ILRF7 Y5 80-423 1
32 | Cover HIN— 7703-0469 1
33 | Gear X7 80-187 1
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

(Included in

Set screw RANTEIEHRLC
gear)

Hexagon shaft INEEH 73-984 L25

34 | Hexagon socket head .
NAFRFERIL 08-229 M4x8

cap screw
35 | Label NI 74-3717
36 | Gear X7 80-186
37 | Shaft ¥k 7711-0480
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

v k2

5 Y Jump perforation unit 2 / Y v Tini—J+
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

5 Y Jump perforation unit 2 / Y2 TiIs—Trxa1=w k 2

No. | Parts name Lo Parts No. aty/ Remarks Rec
Head

1 | Sems screw LR L 05-996 4 M4x8+SW-+W
2 | Knurled head screw {e¥Eta C 09-809 2 | M4x8
3 | Knob /7 80-813 2
6 | Cover Hhn— 7703-7417 1

Upper shaft L ¥ 7703-0441 1
; Bracket =8 7703-0448 1

Hexagon socket head ‘

NARFERIL L 08-229 2 | M4x8

cap screw
8 | Perforator head IN—T A~y K 2 |e= P9
9 | Blade receiver A=t 1711-0410 2
11 | Bracket &8 7703-0449 1
12 | Ball bearing R—IRTFT YUY 80-423 1
13 | Spacer AR—H 09-588 1
14 | Spring (F4a 83-331 1 D16xL20

16




AeroCut Prime/One/Velocity Optional unit PARTS LIST

v bk

C) Y perforation unit / Y/8s—2J#+2

6 Y perforation head / Y/S—T A Ay K

17



AeroCut Prime/One/Velocity Optional unit PARTS LIST

6 Y perforation head / Y/S—T#Aw K

No. | Parts name Lo Parts No. oty/ Remarks Rec
Head
1 fexagon socket head RANFERIL 08-229 8 | M4x8
cap screw
p | Mlexagon sooket AERHEDAL b | 08-493 5 | M4xs
countersunk head screw
3 | Truss head screw S RML 02-839 2 M4x8 Cr
6 | Perforator arm frame |/8S—2#+7—L7L—L |7711-0456 1
7 | Perforator arm (R) N—=T+7—L%" 7711-0454 1
8 | Perforator arm (L) N—TFT7—LE 7711-0455 1
9 | Adjust dial RESATIL 80-179 1
‘0 Perforator arm spring Ko 7 — IS ha S | 7711-0465 :
stay
11 | Leaf spring ke 17111-0447 1
12 | Perforator arm fulcrum | /"\—2 + 7 — LXK S8k 7711-0464 1
13 | Leaf spring ke 7711-0443 1
14 | Perfo-blade shaft IN—T # L% 7711-0460 1
15 | Perfo-blade spacer A | /IN—DJ A FHIRXAR—HA 7711-0411 1 8. 1x12xL12
16 | Ball bearing R—ILRF7 Y5 80-416 2
17 | Perforator blade IN—T+3F 61-061 1
18 | Col lar ho— 7711-0418 1 19x22xL5
19 | Perfo-blade spacer B | /\—2J 4+ HARXRX—4B 7711-0417 1 8. 1x12xL4
20 |0 ring oYy 81-142 1
21 | Perforator head nut IN—=T A~y FFv b 1711-0463 1
22 | Clamp lever 92352 LiN— 80-178 1
23 | Label RV (f58H) 14-331 1
24 | Perforator head base |/8S—7 Ay FR—2X 1711-0459 2
25 | Bush Tya 80-079 4
Scare blade
No. | Parts name A Parts No. Qty | Remarks Rec
30 | Scare-blade spacer A | AAF7HRAR—HA 7711-0419 1 8. 1x12xL9. 3
31 | Scare blade AATH 1711-0453 1
32 | Scare-blade spacer B | RaA7HR~R—HB 7711-0420 1 8. 1x12xL6. 5
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

Y perforation unit / Y/N\—DJ#21=w k

J
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

7 Y perforation unit / Y/\—TJ#421=w k

No. | Parts name mf Parts No. Qty | Remarks Rec
1 | Sems screw L XL 05-996 14 | M4x8+SW+W
2 | Sems screw L XL 06-018 4 M5x10+SW+W
4 | Truss head screw S RIPRLC 03-114 6 M4x8 BK
Hexagon socket .

5 NAFFEMIMAIL + 08-493 4 M4x8
countersunk head screw

6 | Hexagon nut NATFTY R 09-054 2 M4

9 | Knurled head screw it C 09-809 2 M4x8
10 | Hexagon nut NATFTY 09-056 1 M6
11 | Plain washer TEE 09-427 3 M8
12 | Retaining ring-E E iz IE &R 65-412 3 #7
14 | Hexagon head bolt NARIL bk 07-514 2 M4x16
15 | Hexagon nut NATFTY bk 09-054 2 M4
16 | Truss head screw (P ¥/\Y 1B 02-837 8 M4x5
17 | Gountersunk head screw | M/pa C 02-013 2 M4x8
21 | Perforator head IN—TFAY K 2 ez P17
22 | Blade receiver A=t 7711-0410 2
Perfo-cartridge side .

24 PF h— kU DAlIMRE | 7711-0466 1
plate (L)
Perfo-cartridge side .

25 PF h— kU w DAlIMRE | 7711-0467 1
plate (R)
Perfo—cartridge .

26 . PFAh— kYU DEREER | 7711-0451 1

driving shaft

27 | Cartridge bearing lid | R7 YL H5=E 7711-0449 1
28 | Ball bearing R—ILRF7 Y5 80-423 2
29 | Plain washer TEE 7711-0486 1 12x18xt0. 8
30 | Spring ¢ 83-331 1 D16xL20

Gear X7 80-187 1

31 (Included in

Set screw NAFFEIEHRLE 1
gear)

41 | Perfo—head fixed shaft | PF A~ FEFEEH 1711-7458 1
47 | Carryingroller slider | O—5—&h% 1+ 51-592 2
48 | Spring ¢t 60-196 2 D12xL20x1. 3
49 | Perfo-adjust pad N—D A EAH TR 7711-0485 2
51 | Set collar tty bAS— 83-327 1

20




AeroCut Prime/One/Velocity Optional unit PARTS LIST

52 | Perforator lock lever | /8=—2 4+ 0w L/\— 7711-0473 1
53 | Plunger stay PF 7S RT— 7711-0483 1
54 | Ball plunger r"—=ILTSoTxr 80-082 1
Perforator moving
55 IN—T + B EE 7711-0461 2
shaft
56 | Perforator gear shaft | /\— 2D+ X 7 &} 7711-0480 1
57 | Gear x7 80-186 1
61 | Perfo—cartridge cover | PF i— k1) v KR 7703-0484 1
6 Cartridge handle A—rUwONUERIL 60-699 2
Sems screw L XL 06-018 4 M5x10+SW+W
Perfo—cartridge fixed .
63 PF h— bt U PREEWHR | 7703-0421 1
plate
Perfo-cartridge fixed .
64 PF h— b Uy DREEWHR | 7703-0422 1
plate
74-351 mm
71 | Scale Rr—I)L 1
74-352 inch
72 | Perfo-cartridge cover | PF h— k1) w SHERIR | 7711-7415 1
73 | Perforator gear cover | /IN\— 2D A X 7 f1/8— 7711-0481 1
74 | Spacer AR—H 73-984 4 M4x25
75 | Perfo—cartridge cover | PF BB#k /54 F L 7711-0412 1
76 | Perfo—cartridge cover | PF BB#kH A4 KT 7711-0413 1
77 | Anti-static brush *EISY 12-811 1
81 | Score lower blade AAT7TAH 7711-0452 2
Hexagon socket set NANGEILEHRLE
82 80-180 2 M5x8

screw with pad

(43w FAF)

21




AeroCut Prime/One/Velocity Optional unit PARTS LIST

D) Belt conveyor tray / QA RF XA v

8 Belt conveyor tray 1 / A RT7XE2vHh 1

22




AeroCut Prime/One/Velocity Optional unit PARTS LIST

8 Belt conveyor tray 1 / a>ARF7XA2vAHh 1

No. | Parts name Lo Parts No. oty/ Remarks Rec
Head

1 | Hexagon head screw RARIL 07-597 2 M8x100

2 | Bracket &8 7703-0857 1

3 | Bracket =8 7703-0858 1

4 | Knob /7 80-181 2

5 | Bush Ty 80-077 4

6 |Bracket =8 7703-0859 2

7 | Hexagon nut NABFY L 09-057 2 M8

11 | Sensor stay oY RXT— 7703-0869 1

1 Magnet WA 60-828 2
Gountersunk head screw | I/Ma U 02-014 2 M4x10
Sensor Yy 12-349 1

3 Pan head screw AR L 00-319 1 M3x15
Spring lock washer (ks 09-384 1 M3
Hexagon nut NAFTY 09-337 1 M3

14 | Label IR 74-384 2
Motor T4 1

21 | Pan head screw A3aV]\V -1 V) 00-313 3 | M3x6
Spring lock washer [T Es 09-384 3 M3

22 | Motor stay E—H2RT— 7703-0871 1
Pul ley T—1) 80-708 1

23 | Hexagon socket set

NANGELEHRL 08-357 2 | M4x6

screw

31 | Support roller frame |HHR—rB—3 7L —L | 7703-0865 1

32 | Support roller shaft |HHR—rB—5 %2+ | 7703-0861 1

33 | Roller A—> 7703-1126 6

34 | 0-ring o>y 81-145 6

35 | Spacer AR—H 73-933 5

36 | Plain washer TEE 09-427 2 | M8x18x1.6

37 | Retaining ring-E E fiz1k Him 65-412 4 #1

38 | Magnet WA 60-953 2

23




AeroCut Prime/One/Velocity Optional unit PARTS LIST

9 Belt conveyor tray 2 / ARF7REvH 2

24



9 Belt conveyor tray 2 / aARF7XAvAHh 2

AeroCut Prime/One/Velocity Optional unit PARTS LIST

No. | Parts name Lo Parts No. oty/ Remarks Rec
Head
A | Tensioner T3y 1 s P.22
B | Tensioner T3y 1 s P22
C | Sensor unit troyazyv bk 1 s P.22
D | Motor E—4 1 s P.22
1 | Sems screw tLZARL 05-996 16 | M4x8+SW+W
2 | Frame JL—L 7703-0841 1
3 | Frame JL—L 7703-0842 1
4 | Frame JL—L4 7703-0843 1
5 | Sems screw L AL 05-996 12
6 | Cover Hhi— 7703-0848 1
7 |Roller A—3 7703-0853 1
8 |Roller a—3 7703-0854 1
9 |Belt ~N)L b 82-583 1
Frame JL—L 1703-0844 2
0 Sems screw T LZARL 05-996 8 M4 x8+SW+W
13 | Stay AT— 7703-0855 1
14 | Stay AT— 7703-0856 1
5 Stay AT— 7703-0846 1
Sems screw L AL 05-996 2 M4x8+SW+W
" Stay AT— 7703-0845 1
Sems screw L AL 05-996 2 M4x8+SW+W
10 Ball bearing R—IRTFTYH 80-416 4
Retaining ring-E E iz 1k Him 65-412 4 #7
Pulley T—1) 51-598 1
25 | Pin Er 65-641 1 D4x16
Retaining ring-E E iz IE &R 65-412 1 #7
26 | Belt ~N)L b 82-566 1 L288
27 | Adjust plate SRR 7726-0192 2
31 | Bush Ty 12-283 2
32 | Bush Ty 12-434 1
Rubber foot JLRE 57-122 4
33 | Hexagon socket head .
NARFERIL L 08-229 4 | M4x8

cap screw

25




AeroCut Prime/One/Velocity Optional unit PARTS LIST

10 Belt conveyor tray 3 / aAARF7XAvAH 3
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

10 Belt conveyor tray 3 / A R7X42vAHh 3

No. | Parts name Lo Parts No. oty/ Remarks Rec
Head
Cover Hhi— 7703-0891 1
1 Truss head screw SRR LC 02-839 4 M4x8 Cr
) Cover HN— 7703-0892 1
Truss head screw S RML 02-839 4 M4x8 Cr
3 | Conveyor end guide AVRFIVR 7703-0874 1
4 | Clamp lever 9235 LiN— 80-354 2
5 | Plain washer TEE 09-491 2 | M5x16x1.6
11 | Shelf board HAtR 7703-0890 1
12 | Shelf board HAtR 7703-0889 1
" Bracket &8 7703-0895 2
Sems screw L AL 05-996 4 M4 x8+SW+W
5 Bracket €8 7703-0896 2
Sems screw LR L 05-996 4 M4x8+SW-+W
16 fexagon socket head RANFERIL 08-261 4 | M6x35
cap screw
17 | Hexagon nut NAETFTY bk 09-056 4 M6
18 fexagon socket head RANGERIL - 08-256 8 | M6x14
cap screw
21 | Leg il 7703-0875 4
22 | Pipe end FHE SR 51-720 4
23 | Pipe end filFvy T 51-840 4
24 | Caster FrRE 60-426 4

21




AeroCut Prime/One/Velocity Optional unit PARTS LIST

E

) Standard delivery tray / BERX A2 v H

28




AeroCut Prime/One/Velocity Optional unit PARTS LIST

Standard delivery tray / ERRAZ v H

Qty/
No. | Parts name AT Parts No. Remarks Rec
Head
1 | Stacker A3 vh 7703-7763 1
2 | Stacker A3 vh 7703-0106 1
3 | Slider A4 82-338 4
Hexagon socket head .
4 RANSTFERIL F 08-233 4 M4x16
cap screw
5 | Spacer AR—H 13-974 4 M4x8
6 | Bush Jyia 80-047 4
11 | Bracket 8 7703-0766 1
12 | Bush Jyia 80-080 1
M3x6
13 | Pan head screw ACaV\V A I W 73-925 1 _
Plastic
14 | Shaft vk 7703-0765 1
Hexagon socket set
15 NAFTELEDHRL 08-365 1 M4x16
screw
16 | Knob vl 80-135 1
M6x13x1
17 |Plain washer TEE 09-731 1 _
Plastic
18 | Retaining ring-E E iz IE &R 65-412 1 #7
19 | Spring ¢ 83-354 1 D12xL30x1. 2
20 | Bush Jyia 80-047 1
21 | Truss head screw (N Q/\Y A1 O 03-114 2 M4x8 BK
22 | Truss head screw S RIPRLC 02-904 2 M6x15

29




AeroCut Prime/One/Velocity Optional unit PARTS LIST

F) Bar code reader / /A—a—FK1y—4"

30




Bar code reader / /NA—a— K1) —4

AeroCut Prime/One/Velocity Optional unit PARTS LIST

No. | Parts name Lo Parts No. oty/ Remarks Rec
Head

1 | Frame PAZaF N 7703-0821 1

2 | Stay AT— 7703-0823 1

3 | Stay AT— 7703-0822 1

4 | Cover Hhn— 7703-0824 1

5 | Cover HN— 7703-0825 1

6 Barcode reader N—a—F—=4% 1

Pan head screw 1w L 00-010 2 M1. 6x6

7 | Bush Ty 73-425 1

10 | Sems screw L AL 05-996 6 M4x8+SW+W
11 | Truss head screw SRl 03-114 4 M4x8 BK

31




AeroCut Prime/One/Velocity Optional unit PARTS LIST

G) LAN connector / LANa R4 4

No. | Parts name m% Parts No. aty/ Remarks Rec
Head

1 | Stay AT— 7703-0810 1

2 |Lan module LAN E itk 83-252 1

3 | Cover hiN— 7703-0815 1

4 | Sems screw LR L 05-996 2 M4 x8+SW+W

5 | Spring lock washer (X EE 09-384 4 M3

6 | Spacer AR—H— 712-342 4 M3xL10

7 | Sems screw T LZARL 05-884 4 | M3x8+SW

8 | Plain washer TEE 09-424 2 | M4x10x0. 8
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AeroCut Prime/One/Velocity Optional unit PARTS LIST
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AeroCut Prime/One/Velocity Optional unit PARTS LIST

UCHIDA YOKO CO.,, LTD., TOKYO, JAPAN
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